

SGS

TEST REPORT

No. : XMML100401147

Date : Apr.26,2010

Page: 1 of 15

SINOSTONE (GUANGDONG) CO., LTD
NO.18, ZHULIAO HONGQI ROAD, BAIYUN DISTRICT, GUANGZHOU, GUANGDONG

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Name : SL2001
 SGS Ref No. : AJ020100915, GZFD0100300732FD
 Brand : SINOSTONE
 Manufacturer : SINOSTONE (GUANGDONG) CO., LTD
 Model/type : 3250 X 1620/1420mm, 3050 X 1620/1420mm
 Sample Information : QUARTZ SURFACES
 Test Required : Absorption by weight and density Compressive strength Modulus of rupture Abrasion resistance Flexural strength Coefficient of friction Freeze-Thaw Cycling Linear coefficient of thermal expansion Resistance to chemical substance Antimicrobial activity test Surface burning characteristics
 Test Method : See the following page(s)
 Date of Receipt : Mar.10, 2010
 Test Period : Mar.10, 2010 to Apr. 26, 2010
 Test result(s) : For further details, please refer to the following page(s)

***** To be continued *****

Signed for and on behalf of
SGS-CSTC Ltd.

Ben Que
Xiamen Materials Lab Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions. The use for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_electronic_format. Attention is drawn to the limitation of liability, jurisdiction and arbitration clauses set forth in the General Conditions of Service. Any holder of this document is advised that it is not valid unless and insofar as it reflects the Company's findings at the time of its issuance. The Company's liability is limited to the extent of Client's instructions, if any. The Company's liability is not limited by the fact that this document does not contain any guarantee or representation of the accuracy or completeness of the information contained therein. This document cannot be reproduced, stored in a retrieval system or transmitted in any form or by any means, electronic, mechanical, photocopying, recording, or by any information storage and retrieval system, without the prior written approval of the Company. Any reproduction, storage, or transmission of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The information and results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



XMML 016045

SGS S.p.A. Via Salaria, 1149 - 00198 Roma, Italy Tel: +39 06 5737611 Fax: +39 06 5737622
 SGS (UK) Limited, 100 Brook Hill Drive, West Nyack, New York 10994-2133 USA Tel: +1 845 373 7700 Fax: +1 845 373 7701
 SGS (China) Limited, 100000 Beijing, China Tel: +86 10 5737611 Fax: +86 10 5737622
 SGS (India) Private Limited, 100000 New Delhi, India Tel: +91 11 2610 2610 Fax: +91 11 2610 2611



Shenzhen Deesev Testing International Corporation(DTI)
5th Floor of 1st Tower Gaoping Industrial Park,Lixian 1st Road,
Baoan District, Shenzhen City, Guangdong, P.R.China

Phone: +86-755-66683088, Fax: +86-755-66683099

www.deesev.net

ATTESTATION OF CONFORMITY for EN71-1,EN71-2,EN71-3

Date of Issue: 2018-11-09

Attestation Number: DTI201810296707-2C

Shenzhen Deesev Testing International Corporation(DTI) hereby declares that testing has been completed and reports have been generated.

Applicant: Zhejiang Tong Cheng Toys Co., Ltd.
 Applicant address: buildings, 19 Chaoyang Road, Bailong mountain street,
Yunhe County, Lishui City, Zhejiang Province
 Product: Hand Grab Board
 Model No.: WJ-1-02

And, in accordance with the following Directives:
European Standard on Safety of Toys
That this product has been assessed against the following Standards:

EN 71-1:2011+A3:2014 - Mechanical and Physical Properties
EN 71-2:2011+A1:2014 - Flammability
EN 71-3:2013+A1:2014 - Migration of certain element

This is to attest that, on the basis of the tests undertaken as per Report No. DTI201810296707-2, the submitted sample of the above item complies with this specified standard.



Attestation by:
Certification Manager

Date: 2018-11-09

* EN71-1-2-3& CE Europe Sandard& ASTM USA Sandard

* FSC,BSCI,ICTI Certificate